



Report no.:A 89Appendix:1Page:1 ofInitials:Chf/l

A 893562-12A 1 1 of 1 Chf/leln

Test Methods	Results			
Modified abrasion resistance –	End- point:	d- point: 90 000 rubs		
Martindale Part 2: Determination of specimen	Individual re- > sults:	100000- 900	000 - 90000 -	90000 rubs
breakdown DS/EN ISO 12947-2:2016 Mass: 795 g Nominal pressure: 12 kPa Foam: Yes Microscope, Magnifying about 10	Colour change: Performance level	1	Note 4-5 afte Note 4-5 afte to EN14465:2	r 6 000 rubs
times. End-point: Complete break down According to EN 14465:2003 Colour change (1-5 scale, 5 best rat- ing) ISO 105-A02:1993	Performance levels of abrasion resistance for a Knitted fabric: According to A B C EN 14465:2004			
Test conditions: 21°C, 65%RH	Rubs (x 1000)	≥ 35	12-30	4-10